

# Test Report

Report No.: WUX202003060319EN

Date: Mar. 09, 2020

Page 1 of 4

**Report No.:** WUX202003060319EN  
**Applicant:** Guangzhou Haishi Biological Technology Co.,Ltd  
**Address:** Building 3, Songyuan Road, New Industrial Park, No.11 She, Xiamao Village, Baiyun District, Guangzhou, 510000, China.  
**Manufacturer:** Guangzhou Haishi Biological Technology Co.,Ltd  
**Address:** Building 3, Songyuan Road, New Industrial Park, No.11 She, Xiamao Village, Baiyun District, Guangzhou, 510000, China.  
**Sample name:** Hand Sanitizer Gel  
**Model:** /  
**Trade Mark:** SIRUINI  
**Sample Quantity:** 1PCS  
**Requested Age Grading:** /  
**Age Group Applied in Testing:** /  
**Testing Period:** Mar. 06, 2020 to Mar. 09, 2020  
**Test requested:** Mar. 09, 2020



The samples are IN COMPLIANCE WITH the following requirement(s) requested by the client:

	Result
- EN71-3: 2019-Migration of Certain Elements	Pass

\*\*\*\*\*FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)\*\*\*\*\*

Tested by:

Judy Chan

Approved by:

Sony Bi

# Test Report

Report No.: WUX202003060319EN

Date: Mar. 09, 2020

Page 2 of 4

Results:

European Standard on Safety

**Migration of Certain Elements**

Test Method: With reference to EN71-3: 2019, analysis was performed by ICP-OES

Code	Soluble Element	Measuring Instrument	MDL (mg/kg)	Limit(mg/kg)			Test Result 1 (mg/kg)	Conclusion (P/N)
				Dry, brittle, powder-like or pliable toy material	Liquid or sticky toy material	Scraped-off Toy material		
1	Al	ICP-MS	0.01	5625	1406	70000	N.D.	P
2	Sb	ICP-MS	0.01	45	11.3	560	N.D.	P
3	As	ICP-MS	0.01	3.8	0.9	47	N.D.	P
4	Ba	ICP-MS	0.01	1500	375	18750	N.D.	P
5	B	ICP-MS	0.01	1200	300	15000	N.D.	P
6	Cd	ICP-MS	0.01	1.3	0.3	17	N.D.	P
7	Cr III	ICP-MS	0.01	37.5	9.4	460	N.D.	P
8	Cr VI	Uv-vis	0.001	0.02	0.005	0.053	N.D.	P
9	Co	ICP-MS	0.01	10.5	2.6	130	N.D.	P
10	Cu	ICP-MS	0.01	622.5	156	7700	N.D.	P
11	Pb	ICP-MS	0.01	13.5	3.4	160	N.D.	P
12	Mn	ICP-MS	0.01	1200	300	15000	N.D.	P
13	Hg	ICP-MS	0.01	7.5	1.9	94	N.D.	P
14	Ni	ICP-MS	0.01	75	18.8	930	N.D.	P
15	Se	ICP-MS	0.01	37.5	9.4	460	N.D.	P
16	Sr	ICP-MS	0.01	4500	1125	56000	N.D.	P
17	Sn	ICP-MS	0.01	15000	3750	180000	N.D.	P
18	Organotin	ICP-MS	0.01	0.9	0.2	12	N.D.	P
19	Zn	ICP-MS	0.01	3750	938	46000	N.D.	P



# Test Report

Report No.: WUX202003060319EN

Date: Mar. 09, 2020

Page 3 of 4

## Specimen Description:

No.	Specimen name
1	Clear thick liquid

Notes:

- (1) P=Pass, N=Not Pass
- (2) 1mg/kg=1 ppm=0.0001%
- (3) MDL=Method Detection Limit
- (4) ND= Not Detected(<MDL)

# Test Report

Report No.: WUX202003060319EN

Date: Mar. 09, 2020

Page 4 of 4

## Sample photo



\*\*\* End of the Report \*\*\*